PA RTS L]ST This list centains replaceable parts used in your heater. When ordering parts, follow
the instructions listed under Replacement Parts on page 31 of this manual.

Model VN1BOOCL

KEY PART
NO. NUMBER | DESCRIPTICN QTy.
1 098304-01 | Screw, #10 x 3/8" 2
2 098742-16 Front Panel 1
3 | 088238-01 | Grill Guard 1
4 . 098342-01 | Clip-Grill Guard 2
g | 098198-01 | Apron 1
] i M11084-28 | Screw, #10 x 3/8" 9
7 i 098482-01 | Centrol Red Assembly 1
8 1 088457-01 | Reflector Assemtly 1
g i 098867-05 | Reguialor 1
10 | M11084-38 | Screw, #2 x 3/8° 2
i1 098455 08 | Cabinet Assembly 1
12 098324-01 | Control Knob 1
13 See Detail | Bumer Assembly 1
13-1 095218-01 | Bumer 1
13-2 098508-01 | Vaive Aetainer Nut 1
13-3 082058-03 | Injector 3
13-4 085048-01 | Tubing-Valve to Plague A 3
13- 093048-01 | Tubing-Valve to Plague B 1
13-5 093050-01 { Tubing-Valve io Plague C 1
13-7 09805701 | Pressure Tap Fitting 1
13-4 09ap32-06 | Caontral Valve 1
13-8 0939045-01 | Filol Tubing-Yalve to Regulator | 1
13-10 | 089051-01 | Inlet Tubing 1
13-11 | 099089-01 | OLS/Pilot 1
13-12 | M11084-37 | Screw, #8 x 1/47 3
13-13 | 099047-02 | Pilet Tubing-Reguiater to Filot 1
13-14 | 099318-01 | Pilat Regulator 1
13-15 | M11034-26 | Screw, #10 x ¥/8° 2
13-16 | 098593-C1 | Themocoupie 1
13-17 | (9858401 | Ignitor Electrode 1
13-18 | 098276-01 | Plug, 1/8 1
14 099066-01 | Mounting Bracket 1
15 100237-01 | Regulator Bracket 1
16 058325-01 | Holl Pin 1
PARTS AVAILABLE - NOT SHCWHN
0584£5-01 | Control Position Label 1

103750



Medel VH1B00CL

ILLUSTRATED

PARTS

BREAKDOWN

HEATER EXPLODED VIEW

BURNER ASSEMBLY

QDS/PILOT

[fierel)



